

Test Certificate

COMPANY	GNS LDA. (Georgina Neto dos Santos)
ADDRESS	P.O. Box 3007 – Mourisca do Vouga 3754-901 Águeda (PORTUGAL)
CERTIFICATE No	19902-a

MATERIAL TESTED

Mortise lock with reference:

«7797»

- Backset: 30 mm
- Full spindle and hooked deadbolt

TEST CARRIED OUT

The tests requested are those laid down under the UNE-EN 12209:2004 «*Building hardware. Locks and latches. Mechanically operated locks, latches and locking plates. Requirements and test methods*».

CLASSIFICATION

2	M	2	0	0	3	1	B	A	2	0
1	2	3	4	5	6	7	8	9	10	11

DATE 11th March 2009

This document is only valid when attached to the test reports 19902, where the results of all tests are included.

The results obtained in these tests only refer to the simple(s) tested at this laboratory on the dates stated above and do not mean infer in themselves a feature of production quality.



cidemco
tecnalia

Signed: Asier Maiztegi
Head of Construction Dept.